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Parts Catalog >> BALDAN

« RP-RPU 1300,1500 and 1700 of 02 Knives With Support

Opcional

*Item 11 - See page 14

" Item 20-See page 13 For replacement of internal parts of the Multiplier 40 |
*|tem 23 and 58 - See page 9 Transmission Box (*11), check the name of the
* [tem 59 - See page 12 manufacturer on the box.
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« Table RP-RPU 1300,1500 and 1700 of 02 Knives With Support
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1 16020015985-6 | Smooth Washer M16 (@17 x 330 x 3mm) Standart DIN 125 4

2 16020010124-6 | Pressure Washer M16 Media 8

3 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24mm H.13,00mm 8

4 16020310351-7 | Hexagonal Head Bolt M8 X 1,25 X 16mm (I8.8 Rt 4

5 16020010004-5 | Pressure Washer M8 Media 4

6 | 6020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021) 4

7 1 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 5

8 1 6020015986-4 | Smooth Washer M20 (021 x @37 x 3mm) Standart DIN 125 6

9 16020310574-9 | French Head Bolt M16 X 2,00 X 90mm (I8.8 Rp 4

10 | 5530018899-0 ' Mounting bracket of the multiplier box 1

*11 | 6020059738-1 | Multiplier Transmission Box Gear Ratio 1:1,93(Comer - Lf-140J - 9.140.878.00) 1

12 | 6020310601-0 | Protection Kit 1

13 | 6020310848-9 | Hex Nut. Low Self-Locking Nylon M20 X 1.50 MB CL8 CH.30mm HLT 22mm 8

14 |5268010867-6 | Belt Stretcher 230mm 101 111 111 1)1

14 |5268010868-4 | Belt Stretcher 1 1 1 1

15 16020317623-9 | Hexagon Head Screw M20 X 1.50 X 65mm CL8.8 RP 4

16 |6020050254-2 | Belt C-51 3

17 | 5448010054-1| 3 Channel Pulley 1

18 | 5448010001-0 | Pulley 3 Canals Hub 1

19 1 6020317624-7 | Hex Head Screw M20 X 1.50 X 100mm CI8.8 Rp 4

*20 | 5204010595-6 | Smaller Complete Knife Cube 1

21 | 6020058892-7 | Cotter Sq.3/8" x 44mm 1

22 |6020058893-5  Cotter Sq.3/8"x 52mm 1

*23 15522010078-1 | Complete Cutting Adjustment Shoe 2

24 15092010665-7 | Knife Protection Box (Rp-Rpu 1700) 1 1 1 1

24 | 5092010639-8 | Knife Protection Box (Rp - Rpu 1300) 1 1 1 1

24 15092010640-1 | Knife Protection Box (Rp-Rpu 1500) 1 1 1 1

25 | 5464010721-1 | Pulley Protection 1

26 | 6020010443-1  Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 4141 418/1/(11]8 1011|810 11

27 | 6020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm CI8.8 Rt 4

28 | 6020010394-0 | Pressure Washer M10 Media 4141478 /10118 10118 10| 1

29 |6010601016-4 Small Plate 4

30 | 5464010778-5 | Rear Protection 1730mm (Side) 1 1 1

30 | 5464010710-6 | Rear Protection 1010mm (Side) 1 1 1
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« Table RP-

RPU 1300,1500 and 1700 of 02 Knives With Support

>> BALDAN

Code

Item

Product description

All
RP 1300 W/Wheel W/Total Chain Protection

RP 1500 W/Wheel W/Total Chain Protection

RP 1700 W/Wheel W/Total Chain Protection

RP 1300 W/Wheel W/Cardan

RP 1700 W/Wheel W/Cardan
RP 1300 Without Wheel

RP 1700 Without Wheel
RPU 1300 W/Wheel

RPU 1700 W/Wheel

30 | 5464010717-3
31 | 6020310822-5
32 |6020317544-5
33 | 6020317434-1
34 16020016250-4
35 |5368010911-3
36 |4625266256-1
36 | 4625264811-9
36 | 4625265611-1
37 15040011074-0
38 |6020010441-5
39 16020310338-0
40 | 6020317861-4
41 16020310934-5
42 15040011073-2
43 1 6020310938-8
44 16020310992-2
45 16020010403-2
46 | 5530012174-7
47 16020317430-9
48 |6020390293-2
49 16020310660-5
50 | 6020010450-4
51 |15084010146-8
52 | 6010602571-4
53 160203105951
54 | 6020312506-5
55 16020310935-3
56 | 6020010196-3
57 16020310457-2
*58 1 5252010120-9
*59 15530018139-1
60 | 6020050789-7

61 | 6020050790-0

Rear Protection 1240mm (Side)

Hexagonal Nut M10 X 1,50 Ma CI8 Ch.177mm H.8,00mm
French Head Bolt M10 X 1,50 X 30mm (18.8 Rt

Hex Nut M16X1.50 MB CL8 CH.24mm H.13mm

Wedge Lock Washer M16 DIN25201

Blade Fixing Bearing

Blade 635 X 100 X 12mm Double Cut Extra Strong Steel)
Blade 451 X 100 X 12mm Double Edge

Blade 540 X 100 X 12mm Double Edge Extra Strong Steel
Upper Knife Holder Bar

Flat Washer M24 326.00 X #44.00 X 4.00mm (Din 126)
Self-Locking Nut With Nylon M24 X 3,00 Ma (I8 Ch.36mm H.15,00mm
Hex Head Screw M16 X 1.50 X 80mm CL8.8 RP

French Head Bolt M24 x 3,00 x 80mm CL8.8 Special
Lower Knife Holder Bar

French Head Bolt M16 x 2,00 x 60mm CL8.8 RP

Hex Head Screw M20 X 2.50 X 55mm C18.8 Rt

Pressure Washer M20 Media

Support Of Drawbar

Hexagonal Head Bolt M20 X 2,50 X 100mm CI8.8 Rp
Lock 35,75 X 40mm

Pin @28 x 105mm

Smooth Washer M33 331,00 x @56,00 x 4,00mm (DIN 125A)
Hitch Drawbar

Hitch Shackle 290mm(Categoria 1 and 2)

French Head Pin @1”X 105mm

Hexagonal Head Bolt M20 X 2,50 X 160mm CI8.8 Rp
Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP
Pressure Washer M24 Media (

Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm
Limiter Height Hitch

Depth Wheel W/Bearing

Cardan Cra 353Tr X 353Pi X 500Th With Cp (Stu)

Cardan Cra 353Tr X 353Pi X 800Th C/Cp (Stu)
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>> BALDAN Parts Catalog

« RP 1300,1500 and 1700 of 02 Knives With Tray

Opcional

40
|
|
* tem 8 - See page 14 ————
*ltem 20 - See page 13
* |tem 27 and 58 - See page 9 To replace internal parts of the Multiplier Transmission Box (*8),
check the manufacturer’s name on the box.

:

* [tem 59 - See page 12
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« Table RP 1300,1500 and 1700 of 02 Knives With Tray
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K Code Product description S| - |- |~ g Code Product description = | |- =
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1 16020015985-6 | Smooth Washer M16 (@17 x @30 x 3mm) Standart DIN 125 4 40 | 4625266010-0 | Blade 605 X 3.1/2"X 1/2" (Single Cut) 2
2 16020010124-6 | Pressure Washer M16 Media 8 40 | 4625266816-0 | Blade 715 X 3.1/2"X 1/2” Single Cut 2
3 16020310818-7 | Hexagonal Nut M16 X 2,00 Ma (I8 Ch.24mm H.13,00mm 8 41 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4
4 16020010448-2 | Smooth Washer M8 @8,40X@24,00X2,00mm(DIN 9021) 4 42 16020310946-9 | Round Head Bolt M20 x 2,5 X 65mm CL8.8 RT 2
5 16020010004-5 | Pressure Washer M8 Media 4 43 1 6020310938-8 | French Head Bolt M16 x 2,00 x 60mm CL8.8 RP 4
6 |6020310351-7 | Hex Head Screw M8 X 1.25 X 16mm (I8.8 Rt 4 44 | 5530012174-7 | Support Of Drawbar 1
7 |16020310601-0 | Protection Kit 1 45 160203109922 | Hex Head Screw M20 X 2.50 X 55mm (8.8 Rt 1
*8 | 6020059738-1 | Multiplier Transmission Box Gear Ratio 1:1,93(Comer - Lf-140J - 9.140.878.00) 1 46 | 6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100mm C18.8 Rp 1
9 | 6020310848-9 | Hex Nut. Low Self-Locking Nylon M20 X 1.50 MB CL8 CH.30mm HLT 22mm 8 47 16020390293-2 | Lock 5,75 X 40mm 3
10 | 6020015986-4 | Smooth Washer M20 (@21 x @37 x 3mm) Standart DIN 125 6 48 |6020310660-5 | Pin @28 x 105mm 2
11 15530018899-0 | Mounting bracket of the multiplier box 1 49 15084010146-8 | Hitch Drawbar 1
12 1 5268010868-4 | Belt Stretcher 1 50 | 6020010450-4 | Smooth Washer M33 331,00 x 356,00 x 4,00mm (DIN 125A) 2
12 | 5268010867-6 | Belt Stretcher 230mm 1] 1 |51 6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm 2
13 16020317623-9 | Hexagon Head Screw M20 X 1.50 X 65mm CL8.8 RP 4 52 | 6020010196-3 | Pressure Washer M24 Media 2
14 |1 6020310574-9 | French Head Bolt M16 X 2,00 X 90mm (18.8 Rp 4 53 | 6020310935-3 | Hexagonal Head Bolt M24 X 3,00 X 90mm CL8.8 RP 2
15 |1 6020311265-6 | Hexagonal Nut M20 X 2,50 Ma CI8 Ch.30mm H.16,00mm 5 54 | 6020312506-5 | Hexagonal Head Bolt M20 X 2,50 X 160mm C18.8 Rp 1
16 | 6020050254-2 | Belt C-51 3 55 16010602571-4 | Hitch Shackle 290mm(Categoria 1 E 2) 1
17 | 5448010001-0 | Pulley 3 Canals Hub 1 56 | 6020010441-5 | Flat Washer M24 026.00 X #44.00 X 4.00mm (Din 126) 1
18 | 5448010054-1 | 3 Channel Pulley 1 57 | 60203105951 | French Head Pin @1”X 105mm 1
19 1 6020317624-7 | Hex Head Screw M20 X 1.50 X 100mm CI8.8 Rp 4 *5815252010120-9 | Limiter Height Hitch 1
*20| 5204010595-6 | Smaller Complete Knife Cube 1 *5915530018139-1 | Depth Wheel W/Bearing 1
21 | 6020058893-5 | Cotter Sq.3/8”x 52mm 1 60 | 6020050790-0 | Cardan Cra 353Tr X 353Pi X 800Th C/Cp (Stu) 1
22 | 6020058892-7 | Cotter Sq.3/8"x 44mm 1
23 | 5464010721-1 | Pulley Protection 1
24 16020310299-5 | Hexagonal Head Bolt M10 X 1,50 X 15mm (I8.8 Rt 4
25 16020010394-0 | Pressure Washer M10 Media 8 110 1
26 | 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 8110 1
*27|5522010078-1 | Complete Cutting Adjustment Shoe 2
28 | 6010601016-4 | Small Plate 4
29 1 5092010639-8 | Knife Protection Box (Rp - Rpu 1300) 1
29 | 5092010640-1 | Knife Protection Box (Rp-Rpu 1500) 1
29 | 5092010665-7 | Knife Protection Box (Rp-Rpu 1700) 1
30 | 5464010710-6 | Rear Protection 1010mm (Side) 1
30 | 5464010717-3 | Rear Protection 1240mm (Side) 1
30 | 5464010778-5 | Rear Protection 1730mm (Side) 1
31 1 6020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 416 |7
32 1 6020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17mm H.8,00mm 4157
33 16020310808-0 ' Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50mm 4
34 160200104121 | Pressure Washer 5/8" Media Industry 4
35 15368010933-4 | Tray Fixing Bearing 1
36 | 6020310837-3 | Self-Locking Nut With Nylon M20 X 2,50 Ma CI8 Ch.30mm H.18,70mm 2
37 | 6020010403-2 | Pressure Washer M20 Media 5
38 | 5038020001-2 | Rotating Tray 1
39 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00mm 2
40 | 4625265212-4 | Blade 505 x 3.1/2"x 1/2" (Cut Simple) 2
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o Cut Adjustment Ski

All

Code Product description

5522010079-0 | Cutting Adjustment Ski

5040011098-8 | Bar of 76,2 X 9,5 X 1345mm

5024010068-9 | Smooth Washer 13,3 X @35,5 X 3,00mm
6020310232-4 | Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp

6020010410-5 | Pressure Washer 1/2" Media Industry

6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm

v swnN = ltem

B e ]

All

Code Product description

5252010009-1 | Limiter Height Hitch

5192040003-9 | Left Chain Of Drawbar W/08 Elos
5192040002-0 | Right Chain Of Drawbar W/08 Elos
5530080033-4 | Support "U" Of Hitch

6020311237-0 | French Head Pin @11,2 X 42mm
6020310866-7 | French Head Pin 1”x 140mm
5024010039-5 | Smooth Washer §26,2 X @44 X 4,75mm
6020390301-7 | Lock 85,75 X 50mm

6020390308-4 | Lock Nma - Type "R" @4,5 X 80mm (455)

v N A wN = |tem
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« Complete Chains Protections

4 E Code Product description

RP/RPU 1300
RP/RPU 1500
RP/RPU 1700

*1 | 5464010781-5 | Complete Front Chain Protection 1380mm
*1 1 5464010783-1 | Complete Front Chain Protection 1550mm 1
*1 | 5464010779-3 | Complete Front Chain Protection 1745mm
*2 | 5464010782-3 | Complete Rear Chain Protection 465mm 1
*2 | 5464010784-0 | Complete Rear Chain Protection 580mm 1
*2 | 5464010780-7 | Complete Lateral Rear Chain Protection 660mm 1
*3 | 5464010827-7 | Complete Rear Chain Protection 500mm 1
*3 | 5464010826-9 | Complete Rear Chain Protection 610mm 1
*3 | 5464010825-0 | Complete Rear Chain Protection 1000mm 1
*4 | 5464010782-3 | Complete Rear Chain Protection 465mm 1
*4 | 5464010784-0 | Complete Rear Chain Protection 580mm 1
*4 | 5464010780-7 | Complete Lateral Rear Chain Protection 660mm 1

—_

_

*Item 1- See page 31
*Itens 2,3 and 4 - See page 32 Items 2 and 3 are optional, and replace

the Rear Sheet Metal Protection.

« Complete Front Protection HHE
E Code Product description S 222
- SRS

anaa
-AN-AN-
1 15136023364-6 | Front Suport Plate 1380mm 1
1 |5136023386-7 | Front Suport Plate 1550mm 1
1 |5136023258-5 | Front Suport Plate 1745mm 1
2 16020058091-8 | Protection Chain (4 Links) 34|38 |43
3 15040010965-3 | Round Bar @3/8” X 1740mm 1
3 |5040010984-0 | Round Bar @3/8”X 1540mm 1
3 15040010986-6 | Round Bar @3/8” X 1375mm 1
4 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.177mm H.8,00mm 667
5 |6020050101-5 | Cotterpin 1/8" X 1" 2
6 | 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 6 6|7
7 16020010394-0 | Pressure Washer M10 Media 6 6|7
8 16020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 6 167

T ———————— e
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« Complete Right/Left Rear Protection HEIE
4 ___ﬁ § Code Product description S 222
= 3=
2 22
1 15136023365-4 | Rear Protection Plate 465mm 1
1 |5136023387-5 | Rear Protection Plate 580mm 1
1 |5136023259-3 | Rear Side Protection Plate 660mm 1
2 15040011149-6 | Round Bar @3/8” X 460mm 1
2 15040011150-0 | Round Bar @3/8” X 580mm 1
2 15040011145-3 | Round Bar De #3/8” X 660mm 1
3 16020058091-8 | Protection Chain (4 Links) 11114 |16
4 16020050101-5 | Cotterpin 1/8" X 1" 2
5 16020317544-5 | French Head Bolt M10 X 1,50 X 30Mm (8.8 Rt 2 13]3
6 | 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 2133
7 |6020010394-0 | Pressure Washer M10 Media 21313
8 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00Mm 21313
« Complete Rear Central Protection SBE
@ E Code Product description = é é é
- ™ ST ==
8 /@/@ HEE
7 = 1 |5136024745-0 | Rear Protection Plate 1000mm 1
s 1 |5136024746-9 | Rear Protection Plate 610mm 1
1 |5136024747-7 | Rear Protection Plate 500mm 1
2 |5040011167-4 | Round Bar 3/8”X 1000mm 1
2 | 5040011168-2 | Round Bar 3/8”X 610mm 1
2 |5040011169-0 | Round Bar 3/8” X 495mm 1
3 16020058091-8 | Protection Chain (4 Links) 12115125
4 16020050101-5 | Cotterpin 1/8" X 1" 2
5 16020317544-5 | French Head Bolt M10 X 1,50 X 30mm (I8.8 Rt 2 1 3]4
6 | 6020010443-1 | Smooth Washer M10 #10,50X@30,00X2,50mm(DIN 9021) 2,34
7 16020010394-0 | Pressure Washer M10 Media 2134
8 16020310822-5 | Hexagonal Nut M10 X 1,50 Ma CI8 Ch.17Mm H.8,00mm 21314

I T =T
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« Depth Wheel with Full Bearing

Al

Code Product description

5530018140-5 | Height Control Support (Wheel / Bearing)
5096010053-8 | Wheel Hub Cap

6020310791-1 | Nut M24 X 2,00 Mb CI8 Ch.36mm H.19,00mm Without Crown
5024010039-5 | Smooth Washer #26,2 X 044 X 4,75mm

6020350062-1 | Bearing 32206

6020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50mm (I8.8 Rt
6020015985-6 | Smooth Washer M16 (@17 x @30 x 3mm) Standart DIN 125
6020010124-6 | Pressure Washer M16 Media

6020310818-7 | Hexagonal Nut M12 X 1,75 Ma CI8 Ch.19mm H.10,00mm
10 | 5080012088-5 | Support Bushing

11 |6020016020-0 | O'Ring @ 29,87 X 1,78 - 2025 N 0674-70

12 16020350248-9 | Retainer 350,00 X @65,00 X 10,00mm

13 |5530018141-3 | Wheel Support

14 16020050116-3 | Cotterpin 1/4" X 2"

15 |6020310457-2 | Hexagonal Nut M24 X 3,00 Ma CI8 Ch.36mm H.19,00mm
16 |6020010196-3 | Pressure Washer M24 Media (

17 |5136060170-0 | Plate Of Wheel Lock

18 | 5498010340-7 | Wheel With Mounted Bearing

19 |6020016019-6 | Elastic Ring Din 472 - 56 X 2

20 |6020351013-9 | Retainer #35.00 X #56,00 X 10.00mm (7452 Br)

21 |6020350868-1 | Bearing 32006Xj (Nsk)

22 |5232012451-4 | Wheel Shaft

23 | 5498010341-5 | Machined Wheel (Bearing)

24 16020130100-1 | Grease Fitting 1/4"

25 | 6020016018-8 | 0'Ring @ 26,7 X 1,78 - 2023 N 0674-70

26 |5080012086-9 | Support Bushing

27 16020016011-0 | Lock Washer Mb6 @#30mm

28 |6020311296-6 | Nut Km6 M30 X 1,5mm

voNoUv s wN = |tem
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 Smaller Complete Blade Cube

Parts Catalog

Code

Product description

All

Voo N s wN = |tem

5456020005-9
6020310096-8
5456010140-9
60200102927
6020350266-7
60203500567
5204010596-4
6020130100-1
6020050116-3
5232012601-0
6020310099-2
5538010080-0
6020010453-9
6020310810-1

Nut 1.1/2" 14F

Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated)
Cylindrical Nut Thread @48.7 14Fpp Hub Lock

Retaining Ring I-95

Retainer 873,50 X 395,00 X 9,00Mm

Bearing 32210

Knife Cube

Grease fitting 1/4” Straight Unf - 28F H14mm Sext 5/16”
Cotterpin 1/4" X 2"

Smaller Knife Axis

Allen Bolt C/C1/4" X 1/2" 20F Unc1A C112.9 Rt (Phosphated)
Hub Cover 352 X @122 X 9,50Mm

Smooth Washer M33 (34,00 X #60,00 X 5,00mm (Din 125A)
Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8"
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Parts Catalog >> BALDAN

« Transmision Box (Comer)

All

Code Product description

6020059226-6 | Shim 60.3x71.7 (Comer 0.248.7500.00)
6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt
6020030858-4 | Plug for Allen Wrench 1/2”BSP (Comer 8.6.6.00088)
6020395146-1 | Transmission Box Cover - Comer (0.140.1302.00)
6020059229-0 | Cotterpin M4 x 55mm (Comer 8.4.7.01111)
6020060553-8 | Crown M5.64 727 (Comer 0.140.5004.00)
6020350080-0 | Bearing 30207

6020060554-6 | Gearbox housing (Comer 0.140.0300.00)
6020016003-0 | Elastic Ring 175 x 2,5mm (Comer 8.5.2.00131)

10 |6020350990-4 | Double Lip Retainer Nbr 35X72X10 (Comer 8.7.1.02545)
11 1 6020095889-9 | Input Shaft 3/8” Z6 (Comer 0.140.2008.00)

12 | 6020310965-5 | Castle Nut W/Crown M30 x 1,5mm

13 16020318045-7 | Pinion M5.64 714 (Comer 0.116.6005.00)

14 16020059225-8 | Shim 50.3x70.3 (Comer 0.712.7500.00)

15 | 6020350054-0 | Bearing 30210

16 |6020350991-2 | Retainer 50x90x10 (Comer 8.7.1.01107)

17 | 6020395147-0 | Lower Protection Cover (Comer 0.139.7100.00)
18 | 6020096068-0 | Output shaft (Comer 0.140.3002.00)

19 | 6020016387-0 | Washer (Comer 0.139.7101.00)

20 | 6020318046-5 | Castle nut M30 x 2mm (Comer 0.140.7102.00)
21 | 6020030859-2 | Plug for Allen Wrench 3/8"BSP

22 | 6020350022-2 | Bearing 6207-Z

23 1 6020395145-3 | Cover @72 x 10mm (Comer 8.7.0.00744)

24 | 6020095888-0 | Espacing 30.3x43x10.5 (Comer 0.132.7109.00)
25 | 6020059224-0 | Shim 48. 0x35.3x1 (Comer 0.313.7000.00)

26 | 6020251948-5 | Cutter Lock Spring

27 | 6020059227-4 | Cutter 13 x 7 x 31mm (Comer 0.267.7109.00)

28 | 6020016004-8 | Elastic Ring E40 x 1,8mm (Comer 8.5.1.00712)
29 | 6020060555-4 | Counter pin M6 x 60mm (Comer 8.4.7.00146)

30 | 6020350992-0 | Respire 1/2"BSP (Comer 8.6.7.00269)
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>> BALDAN Parts Catalog

o Stickers

All
RP 1300
RP 1500
RP 1700
RPU 1300

Code Product description

Item
RPU 1500
RPU 1700

6020070894-9 | Sticker Attention "Rotating Cardan" (45 X 130mm)
6020079615-5 | Baldan Sticker Right(180 X 510mm)

6020079616-3 | Left Baldan Sticker (180 X 510mm)

6020090320-2 | Aluminum Label (90 X 60 X 0.50mm)
6020095955-0 | Emblem 70 X 132.6mm

5206010026-8 | Sticker Level Of Oil Check (Rotary Cutter)
5206010102-7 | Sticker Rotary Cutter Warning

5206010294-5 | Sticker Remove The Plug Before Place Rotary Cutter
6020079629-5 | Sticker RP 1300 Right (215 X 615mm) 1
6020079631-7 | Sticker RP 1500 Right (245 X 695mm) 1
6020079633-3 | Sticker RP-1700 Right (285 X 795mm) 1
6020079635-0 | Sticker RPU-1300 Right- 215x615mm 1
6020079637-6 | Sticker RPU-1500 Right- 245x695mm 1
6020079639-2 | Sticker RPU-1700 Right- 285x795mm 1
10 |6020079630-9 | Sticker RP 1300 Left (215 X 615mm) 1
10 |6020079632-5 | Sticker RP-1500 Left (245 X 695mm) 1
10 |6020079634-1 | Sticker RP-1700 Left (285 X 795mm) 1
10 |6020079636-8 | Sticker RPU-1300 Left - 215x615mm 1
10 | 6020079638-4 | Sticker RPU-1500 Left - 245x695mm 1
10 | 6020079640-6 | Sticker RPU-1700 Left - 285x795mm 1
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>> BALDAN

Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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